
Attachment A - Mandatory Questions

Question 
#

Questions per Proposal Factors/Categories Response by 
Offeror. Only 

Yes or No 
Answers

Upload 
Attachme

nts ?

Attachment Name

Proposal Factors
1 List any criminal violations and/or convictions of the Proposer and/or any of its principals: (N/A is not an acceptable answer). None IF YES
2 Completed and uploaded PSL Location Form Yes IF YES File 4_Attachment D - Other Mandatory Documents_FINAL
3 Is firm a minority business? No IF YES
4 Is the firm incorporated?  Yes--No If yes, in what state? Yes No Florida
5 List any judgements from lawsuits in the last five (5) years: (N/A is not an acceptable answer). None IF YES ISS has not been involved in any litigation, disputes, default, or liens since 
[...]
2012-2015 

CONSTRUCTION (If applicable) 
2015-2015  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Senior civilian responsible for matters relating to engineering policy, base and range operations support, design and construction 
management, environmental issues, emergency management, funding resources, and construction and service contracts.  Oversaw 
a 385-person squadron and activities involving the construction, maintenance, and protection of more than $10 billion in real 
property assets -- over 6.8 million square feet of facilities spread out over 21,000 acres including 3 airfields and 5 space launch 
complexes. 



ARCHITECT-ENGINEER QUALIFICATIONS - STANDARD FORM 330 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
 

 

12. NAME 
RAFAEL VAZQUEZ-BURNEY, PE 

13. ROLE IN THIS CONTRACT 
Treated Effluent / Solid Waste 
Leachate Engineer 

14. YEARS EXPERIENCE 
a. TOTAL 
15 

b. WITH CURRENT FIRM 
15 

15. FIRM NAME AND LOCATION (City and State) 
Jacobs – Tampa, Florida 
16. EDUCATION (DEGREE AND SPECIALIZATION) 
MCE, Civil Engineering, North Carolina State University 
BS, Environmental Engineering, North Carolina State University 

17. CURRENT PROFESSIONAL REGISTRATION (STATE AND 
DISCIPLINE)  
Professional Engineer: FL 70768 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 
International Water Association, 2014. Floating Wetland Islands as a Method of Nitrogen Mass Reduction: Results of 1-Year Test 
Science of the Total Environment, 2017. Nitrification and Total Nitrogen Removal in a Super-Oxygenated Wetland 
19. RELEVANT PROJECTS 

a. 

(1) TITLE AND LOCATION (City and State) 
Wetland Recharge Park  
City of Ocala, Florida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2016 

CONSTRUCTION (If applicable) 
2020  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Project Manager and Subject Matter Expert. The goal of which was is to offset consumptive use impacts by providing beneficial 
reuse of the City’s reclaimed water. This ongoing project includes detailed design and permitting to construct a 35-acre 
groundwater recharge wetland park. This project involved the construction of a treatment wetland to receive stormwater and 
reclaimed water for water quality polishing and infiltration to support regulatory drivers within the Silver Springs System which is 
subject to MFL and TMDL limitations. The system is designed to recharge 5 mgd and reduce nitrate to background levels. 

b. 

(1) TITLE AND LOCATION (City and State) 
Innovative Treatment Wetland System for Industrial Landfill Leachate 
Narrows, Virginia 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2014 

CONSTRUCTION (If applicable) 
N/A  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Design Lead and Lead Subject Matter Expert. Developed a treatment train concept to use innovative treatment wetlands to remove 
iron and ammonia from the leachate of an industrial landfill to maintain compliance with an NPDES permit. System included filter 
marshes, subsurface aerobic wetlands operated by siphons, and anaerobic polishing wetlands for metals sequestration. 

c. 

(1) TITLE AND LOCATION (City and State) 
4G Ranch Wetlands 
Pasco County Utilities Services Branch, Florida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2018 

CONSTRUCTION (If applicable) 
2020  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Project Manager and Subject Matter Expert. This award-winning project included the development of water reuse options for 
Pasco County while providing multiple benefits for the region’s water resources including groundwater recharge, ecosystem 
enhancement, and wetland habitat creation. Rafael developed the project concept, performed cost benefit analyses, and led 
hydrogeological testing for an infiltration wetland which involved aquifer performance testing used to develop a calibrated 
groundwater model. Rafael led detailed design, secured permits without the need for RFIs while pushing the limits of the Florida 
Reuse Rule, and managed the construction a 176-acre wetland system divided into 15 wetland cells that receive 5 mgd of 
reclaimed water. 

d. 

(1) TITLE AND LOCATION (City and State) 
Crews Lake Natural Systems Restoration Project 
Pasco County Utilities Services Branch, Florida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2019 

CONSTRUCTION (If applicable) 
N/A  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Pasco County plans on using surplus reclaimed water to augment lake levels, recover and enhance aquatic ecosystems, and provide 
water reuse capacity. Rafael led a team that prepared a study that included planning-level efforts to use natural wetlands for 
beneficial use of reclaimed water through restoration of lake levels subject to MFL regulations. Rafael supported the pursuit for 
funding which led the project to be ranked high and approved for funding for design, permitting, and construction. Rafael led the 
design which involved grading, a pipeline, and hydraulic control structures; and permitting including a new NNC compliant NPDES 
discharge.  

e. 

(1) TITLE AND LOCATION (City and State) 
Waukegan Harbor Infiltration Treatment Wetland. Waukegan, IL  
USEPA 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2020 

CONSTRUCTION (If applicable) 
2020  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Subject Matter Expert. Conceptualized, designed, and provided consultation during construction of an infiltration wetland system 
to receive remediation groundwater for treatment and management. Work involved assessing infiltration capacity and treatment 
capacity to reduce ammonia to background levels. The design included innovative approaches to introduce oxygen to the water for 
nitrification via a passive cascade aerator. 

 



ARCHITECT-ENGINEER QUALIFICATIONS - STANDARD FORM 330 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
 

 

12. NAME 
Gerardus J. Schers, PMP 

13. ROLE IN THIS CONTRACT 
Senior Water Treatment Technologist  
 

14. YEARS EXPERIENCE 
a. TOTAL 
30 

b. WITH CURRENT FIRM 
5 

15. FIRM NAME AND LOCATION (City and State) 
Jacobs – Fort Lauderdale, Florida 
16. EDUCATION (DEGREE AND SPECIALIZATION) 
MS, Civil Engineering, Delft University of Technology 
BS, Civil Engineering, Delft University of Technology 

17. CURRENT PROFESSIONAL REGISTRATION (STATE AND 
DISCIPLINE)  
 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 
Project Management Professional (PMI, No. 428825) 
19. RELEVANT PROJECTS 

a. 

(1) TITLE AND LOCATION (City and State) 
RO Membrane and Feed Pump Replacement, Degasifier and Scrubber 
Replacement, Filter Improvements and Master Plan 
City of Melbourne. Florida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2019 

CONSTRUCTION (If applicable) 
2020  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Senior Water Treatment Technologist. Developed RO membrane specifications, bid support and professional services during 
construction. The work included a pilot plant study to verify the optimal RO membrane element, a study to address the 4-log virus 
treatment requirement for groundwater systems, modifications to the RO feed pumps, including new motors and variable speed 
drives and replacement of the obsolete degasifiers and chemical scrubbers. The work continues with finalizing the design of the 
media filter improvements. As part of the work, Jacobs also developed a WTP master plan for both the surface and groundwater 
treatment facilities looking at alternatives to meet future demands and regulatory requirements. The SWTP raw water contains 
high levels of organic material and color and based on recent sampling revealed the presence of per- and poly-fluoro alkyl 
substances (PFAS) at the point of entry (POE). The future treatment solutions include technologies, including RO and GAC, 
removing these contaminants. 

b. 

(1) TITLE AND LOCATION (City and State) 
WTP Improvements  
City of West Palm Beach, Florida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2019 

CONSTRUCTION (If applicable) 
2020  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Project Technical Lead. Completed design of treatment modifications developed during bench/pilot plant investigations, including 
ion exchange, submerged and pressurized MF/UF, reverse osmosis and ultraviolet (UV) light disinfection. The modified treatment 
process will integrate UV into the conventional, but refurbished WTP. The modified WTP will have a rated capacity of 50 MGD. 
Ancillary facilities include a 7500-kW new electrical/generator building, a new washwater recovery system, new chemical feed 
systems, new hardware and software SCADA system, improvements to Profibus communication system in the filter area and 
several other urgent projects to rectify existing deficiencies. Most of the facilities have been completed and are in operation. 

c. 

(1) TITLE AND LOCATION (City and State) 
Phase 1 and Phase 2 WTP Expansion  
City of North Miami Beach, FLorida 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2018 

CONSTRUCTION (If applicable) 
2019  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Process Lead. Designed and constructed the NF and RO membrane expansion with 6 mgd (Phase 1) and designed the lime 
softening expansion / rehabilitation with 5 mgd (Phase 2). The membrane expansion included new sand separators, addition of 
membrane elements and pressure vessels to increase skid capacity, addition of one new 3.5 mgd NF skid, modifications to 
membrane skids to accommodate higher flows and chemical improvements to increase system recovery. The lime softening 
expansion included a new lime softening clarifier, chemicals for increased color removal, recarbonation system, media filters, 
transfer/high services pumps and an elevated storage tank. 

d. 

(1) TITLE AND LOCATION (City and State) 
RO WTP Expansion 
Bonita Springs Utility 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2018 

CONSTRUCTION (If applicable) 
2019  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Process Lead. Providing treatment process services to design a 2 mgd expansion of an existing RO WTP treating brackish 
groundwater. The expansion involves the addition of sand strainers, modifications to existing RO skids to accommodate additional 
membrane elements, modification to existing chemical feed systems and the addition of a new degasifier and transfer pump. The 
construction was completed in 2018. Currently, the design of this facility is ongoing for a further expansion with additional RO skids 
to treat Floridan Aquifer brackish ground water and with a NF treatment system to treat hard and colorful Surficial Aquifer ground 
water that will replace the existing lime softening facility. 

 



ARCHITECT-ENGINEER QUALIFICATIONS - STANDARD FORM 330 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

E. RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
 

 

12. NAME 
David A. Myers, PE 

13. ROLE IN THIS CONTRACT 
Senior Utility Engineer 
 

14. YEARS EXPERIENCE 
a. TOTAL 
14 

b. WITH CURRENT FIRM 
5 

15. FIRM NAME AND LOCATION (City and State) 
Infrastructure Solution Services Melbourne, Florida 
16. EDUCATION (DEGREE AND SPECIALIZATION) 
MS, Civil Engineering, Florida Institute of Technology 
BS, Civil Engineering, University of Florida 

17. CURRENT PROFESSIONAL REGISTRATION (STATE AND 
DISCIPLINE)  
Professional Engineer: FL #66438 

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 
OSHA 30-Hour Construction Safety Certification; OSHA 40-Hour HAZWOPER Certification; State of Florida Qualified Stormwater 
Management Inspector 
19. RELEVANT PROJECTS 

a. 

(1) TITLE AND LOCATION (City and State) 
Water Reclamation Facility #2 & Underground Utilities Facility 
City of Panama City Beach Utilities 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2021 

CONSTRUCTION (If applicable) 
TBD  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Senior Utility Engineer responsible for the conceptual design of site improvements, site utilities, and stormwater design for the 
initial overall 40-acre site for a future 12 MGD WWTF and utilities campus. 

b. 

(1) TITLE AND LOCATION (City and State) 
Continuing Services Contract - Civil Engineering 
City of Melbourne 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2017 

CONSTRUCTION (If applicable) 
Ongoing  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Role. Project Description. 
Senior Utility Engineer responsible for the engineering, design, permitting and construction administration of several public works-
related projects under this contract including the West Melbourne Community Park and the Wood Haven Manor Area Drainage 
Study and Design Improvements projects. 

c. 

(1) TITLE AND LOCATION (City and State) 
Continuing Services Contract - Utility Services  
Brevard County Utilities 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2017 

CONSTRUCTION (If applicable) 
Ongoing  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Senior Utility Engineer responsible for a variety of civil and environmental engineering services on the Brevard County water and 
sewer systems throughout the County. Recently replaced the filtration valve and actuator system at the North County WWTP. 
Responsible for QA/QC and overall underground utilities review for the West Cocoa Collection System Improvements project and 
the Indian River Isles Septic-to-Sewer project. 

d. 

(1) TITLE AND LOCATION (City and State) 
Woodville Septic to Sewer System 
Leon County Utilities 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2019 

CONSTRUCTION (If applicable) 
2025 (Estimated)  

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Senior Utility Engineer & hydraulic modeler for sewer modeling, design, and cost estimating of a wastewater collection system 
providing the Woodville Community with central gravity sanitary sewer. Work included development of a SewerGEMS hydraulic 
model used in evaluation / design of the proposed wastewater collection system 

e. 

(1) TITLE AND LOCATION (City and State) 
Orange Valley Water System Improvements  
City of Dade City 

(2) YEAR COMPLETED 
PROFESSIONAL SERVICES 
2017 

2019 

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE                         Check if project performed with current firm 
Senior Utility Engineer assisted in the use of previously developed WaterCAD hydraulic model for design of improvements to the 
City’s water distribution system. Also assisted in the preparation of bidding documents for the new water supply well and 
distribution of potable drinking water system. 